
4 1020135-BEnglish Manual

HARDWARE IDENTIFIER
DO NOT RETURN PRODUCT IF YOU ARE MISSING PARTS.   

Please Call: 1 (877) 728-8224 
Illustrations on this page 
are to scale for faster 
identification of hardware 
during assembly.

E-Ring; Snap  5/8" (x2) ������������
F-577

10

Washer; Flat  
5/8”  (x8) ��������������
45M2121P

8

Washer; Flat  
5/16”   (x8) �������������������
45M1111P

32

Washer; Thrust  
1/4”   (x6) ���������������������
F-575

3

Bearing; Axle  (x2) �����������
F-283

7

5

Nut: Nylon Lock   
1/4”  (x6) 
B-4785

15

Nut; Nylon Lock 
5/16”  (x5) 

B-4786

26

Nut: Hex Head   
5/16” -18  (x2)

30M1000P

54

Nut: Hex Lock   
5/16” -18  (x2)

B-1674P

O-Ring  
3/8”   (x1) ������������������������
F-365

20

Washer; Special (x2) ����������
R-618

33

39
Washer; Curved  (x1) �����������
F-787

*Side View

Bushing; Pivot  (x4) ����������
F-1045

38
Spacer  (x2) ���������������������������
1008378-01

42

Pin; Spring   (x1) ����������������
F-892

23



1020135-B5English Manual

DO NOT RETURN PRODUCT IF YOU ARE MISSING PARTS.   
Please Call: 1 (877) 728-8224 

HARDWARE IDENTIFIER
Illustrations on this page 
are to scale for faster 
identification of hardware 
during assembly.

Pin; Hitch,  1/2" x 2 1/2"  (x1) ������������������������������������������
B-3861

13

Bolt; Carriage,  5/16 x 2”  (x2) ������������������������������������������������������
10M1032P

14

Hairpin Cotter  
(x1)  ���������������������������������
D-146P  

16

Bolt; Carriage   
5/16 x 3/4”  (x1)  ����������������
11M1012P

41

Bolt; Carriage,  1/4 x 1-3/4”  (x6) �����������������������������������������������
2M0828SS

4

Bolt; Hex,  5/16 x 2-1/4”  (x2) ����������������������������������������������
2M1036P-FT

27

Spring  (x1) �����������������������
B-3805

34

Spring; Agitator, SS  
(x1) ��������������
F-436

19

Pin; Cotter  
1/8 x 1"  (x1)  ����������
50M0416P

18

Bolt; Hex,  5/16 x 2-3/4”  (x3) �����������������������������������������
2M1044P

36

Hairpin Cotter;  .148" Diameter   
(x1) �����������������������������������������������
B-1002P

40



6 1020135-BEnglish Manual

COMPONENT VIEW AND REFERENCE LIST

11

31 39
30

29

36
32

32

15

34

35

12
41

33

4

3

2

42

87

16

22

32

1

26

40

6
9

10

5

15

27

14

15

28

13

17

17

42

8
7

8

9

10

8

18

21

20

19

25

24
23

32

36

54

32

38

38



1020135-B7English Manual

COMPONENT VIEW AND REFERENCE LIST

Ref # Part # Description Qty

3 F-575 Washer; Thrust,  1/4” 6
4 2M0828SS Bolt, Hex Stainless,  1/4” x 1-3/4” 6
5 B-4785 Nut; Nylon Lock,  1/4” 6
7 F-283 Axle; Bearing 2
8 45M2121P Washer; Flat,  5/8” 8

10 F-577 E-Ring; Snap,  5/8” 2
13 B-3861 Pin; Hitch,  1/2” x 2-1/2” 1
14 10M1032P Bolt, Carriage,  5/16” x 2" 2
15 B-4786 Nut; Nylon Lock,  5/16” 5
16 D-146P Cotter; Hairpin,  1/8” 1
18 50M0416P Pin; Cotter,  1/8” x 1" 1
19 F-436 Spring, Agitator, SS 1
20 F-365 O-Ring; I.D. AS-110,  3/8” 1
22 F-620 Cotter; Special Hairpin 1
24 F-591 Driver; Fan 1

Ref # Part # Description Qty

26 30M1000P Nut; Hex,  5/16”-18 2
27 2M1036P-FT Bolt; Hex,  5/16” x 2-1/4” 2
29 F-782 Knob; 4 Prong, Black 1
32 45M1111P Washer; Flat,  5/16” 8
33 R-618 Washer; Special 2
34 B-3805 Spring 1
35 B-3721 Spacer; Latch 1
36 2M1044P Bolt; Hex,  5/16” x 2-3/4” 3
37 R-1882 Grip; Flat 1
38 F-1045-01 Bushing; Pivot 4
39 F-787 Washer; Crvd. Spring-Glv 1
40 B-1002P Cotter; Hairpin,  .148 Diameter 1
41 11M1012P Bolt; Carriage,  5/16” x 3/4” 1
54 B-1674P Nut, Lock, 5/16"-18 2

Skinpack Z-1912   (Used on all models)

Ref. #

BS26BH  
BS26BH-A 

 
Part #

BS261BH  

Part #

BS36BH  
BS36BH-A  

Part #

BS361BH  

Part # Description Qty

1 F-1029-10 F-1029-10 F-1029-10 F-1029-10 Hopper Support 1

2 F-1030 F-1030 F-1031 F-1031 Hopper 1

6 F-1013-01 F-1013-01 F-1013-01 F-1013-01 Axle; Plated 1

9 1008774 1008774 1008774 1008774 Wheel; Pneumatic, Composite Rim 2

11 F-1009-10 F-1009-10 F-1009-10 F-1009-10 Plate; Gauge 1

12 F-1010 F-1010 F-1010-01 F-1010-01 Rod; Link 1

17 R-892-10 R-892-10 R-892-10 R-892-10 Clevis 2

21 F-1015 F-1015 F-1015 F-1015 Transmission Assembly 1

23 F-892 F-892 F-892 F-892 Pin; Spring 1

25 F-573 F-573 F-573 F-573 Fan 1

28 F-1023-10 F-1023-10 F-1023-10 F-1023-10 Tube; Tow 1

30 F-781-01 F-781-01 F-781-01 F-781-01 Handle; Stop 1

31 F-1008-10 F-1008-10 F-1008-10 F-1008-10 Handle; Flow Control 1

42 1008378-01 1008378-01 1008378-01 1008378-01 Spacer 2

55 N/A BS-HANDEXTBH N/A BS-HANDEXTBH Handle Extension Kit 1

56 N/A 1009191 N/A 1009191 Hopper Cover 1



8 1020135-BEnglish Manual

COMPONENT VIEW AND REFERENCE LIST

Please call our Customer Service  
Department, Toll Free: 877-728-8224

Or Email:   
customerservice@brinly.com

Installation Questions?  
Missing Parts?  

Replacement Parts? 

STOP
DON’T GO  
BACK TO 
THE STORE! 

NOTE: 

Gate and directional control plate  
movement can be adjusted by tightening  
/ loosening bolts (45). 

The bolts don't require much tightening  
or loosening. Use 1/8 turns or less on each 
bolt, then test the gate and directional 
control plate for your preferred  
settings.

Periodically check bolts for tightness.

Ref #
 
Part # Description Qty

44 F-574 Bearing; Shaft 1

45 2M0820SS Bolt; Hex,   1/4” x 1-1/4” SS 4

46 45M0909SS Washer, Plain SS 4

47 F-577 E-Ring,  5/8” 1

48 B-7392 Plate; Directional Control 1

49 B-7391 Gate 1

50 B-7393 Strap 2

51 1005198 Nut; Hex Lock,  1/4”-20 SS 4

52 F-1003 Label; Calibration / Directional 1

53 B-5924 Decal; Logo 1

53

52

Hopper Assembly   (Used on all models)



1020135-B9English Manual

COMPONENT VIEW AND REFERENCE LIST

Ref #
BS261BH  
Part #

BS361BH  
Part # Description Qty

57 1020261-10 1020261-10 Handle, Straight Extension 1

58 1020219-10 1020219-10 Handle, Angle Extension 2

1020220 1020220 Hardware Bag 1

59 11M0816P 11M0816P Bolt, Carriage, 1/4" x 1" 6

60 45M0909P 45M0909P Washer, Flat, 1/4" 6

5 B-4785 B-4785 Nut, Nylon Lock, 1/4"-20 6

WARNING:  Allow adequate clearance to 
avoid damage or injury.

Handle Extension Kit BS-HANDEXTBH   (Not included in all models)

57

58
59

605


